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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403(i) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
0.55dB
34 15.407(b) Unwanted Emissions Pass under the limit at
17475.00 MHz
2.82dB
3.5 15.207 AC Conducted Emission Pass under the limit at|
0.48 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Peter Liao
Report Producer: Mila Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Wi-Fi 2.4GHz 802.11b/g/n and Wi-Fi 5GHz 802.11a/n/ac.

Antenna Type

WLAN:

<Ant. 1>: External Antenna
<Ant. 2>: External Antenna

Antenna information

Ant. 1: 2.95
Ant. 2: 3.62

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

5725 MHz ~ 5850 MHz Peak Gain (dBi)

summary.
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1.1.1 Antenna Directional Gain

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

AT 7
N S5 ‘:‘VANT

Zgj.k

j=1 | k=1

N ANT

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%1/20 + 10%2/20 + ., + 106N /20)2 [NanT] dBI

Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 2.95 3.62 3.62 6.30 0.00 0.30
Calculation example:
If a device has two antenna, Gant1= 2.95dBi; Gant2=3.62dBi
Directional gain of power measurement = max(2.95, 3.62) + 0 = 3.62 dBi
Directional gain of PSD derived from formula which is
10 x log {{ [ 10" (2.95 dBi/ 20) + 10" (3.62 dBi/20)]"2}/2}
= 6.30 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min =0)
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, CO07-HY, 03CH23-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site v01r01.
+ FCC KDB 662911 D01 Multiple Transmitter Output vO02rO1.

¢+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 886-3-327-0868
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
R (MHz) (MHz)
149 5745 157 5785
5725-5850 MHz 151* 5755 159* 5795
Band 4
(U-NII-3) 153 5765 161 5805
155# 5775 165 5825
Note:
1. The above Frequency and Channel with **" are 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel with "#* are 802.11ac VHT80.
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FAX : 886-3-327-0855 Issue Date 2 Jun. 27, 2024

Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR441123C

2.2 Test Mode

The power for 802.11ac mode is smaller than 802.11n mode, so all other conducted and radiated test is
covered by 802.11n mode.

The device supports single transmission only in 802.11 a mode, and single and multiple transmission in
802.11 n and ac modes.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is
chosen as main test configuration.

The final test modes include the worst data rates for each modulation shown in the table below.

Single Mode
Modulation Data Rate
802.11a 6 Mbps
MIMO Mode
Modulation Data Rate
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCSO0
Test Cases
AC
Conducted | Mode 1: LAN Link + WLAN (5GHz) Link
Emission
<Ant. 1>
Band IV : 5725-5850 MHz
S 802.11a
L Low 149
M Middle 157
H High 165
<Ant. 2>
Band IV : 5725-5850 MHz
Sl 802.11a
L Low 149
M Middle 157
H High 165
MIMO<AnNt. 1+2>
Ch. # Band IV : 5725-5850 MHz
; 802.11n HT20 802.11n HT40 802.11ac VHTS80
L Low 149 151 -
M Middle 157 - 155
H High 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook

_

iPod WLAN AP Monitor ‘

Earphone ‘

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each lest item.

2.4 Support Unit used in test configuration and system

Iltem Equipment Brand Name Model Name FCCID Data Cable Power Cord
AC I/P:

1. |Notebook DELL Latitude 3400  |FCC DoC N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “QA (MT7663) .0.0.2.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.

Example :

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.2.4Test Setup

[ 1 ] g

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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SPORTON LAB.

3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any

500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

Page Number 1 13 of 23
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
- Set VBW = 1 MHz.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(NanT) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(NanT) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nant outputs so
that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement
Ehisssiectioaris murnsfdsaned envissited endasimesnibnough radiated measurement for band edge spurious

3.4.1Limit of Unwanted Emissions

1)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength
limits as below table,
Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

—__1000000~/30P
E=% HV/m, where P is the eirp (Watts)

3

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-*.
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3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna
L K

| | 3m —
_____ EUT , !
? [ J :
]
]
1.5m !
1
= e B
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| 3 | L
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unigue coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR441123C

4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etion Test Date Due Date Remark
AgOF::(‘:’Ler ACPOWER | AFC-11003G | F317040033 N/A N/A May 06, 2024 N/A fggggcﬂ%‘
Software ggm‘;é‘ EMC32 V10.30 N/A N/A N/A May 06, 2024 N/A fggg‘;‘ﬂi’;
Pulse Limiter SCH\A&RZBE VTSD 9561-F N Sgg;'; 9kHz-200MHz | Oct. 20, 2023 | May 06, 2024 | Oct. 19, 2024 %Sgl;cﬂ?g
RF Cable ';LJE'EEF: RG 214/U 1358175 | 9kHz~30MHz | Mar. 14, 2024 | May 06, 2024 | Mar. 13, 2025 fggg‘f,ﬂ‘;@
\/Tvlfl‘;t\';\;grek TESEQ NNB 51 45051 N/A Mar. 10, 2024 | May 06, 2024 | Mar. 09, 2025 ?ggg‘;cm;
\f?\l“;t\';/'gﬁ( TESEQ NNB 52 36122 N/A Mar. 07, 2024 | May 06, 2024 | Mar. 06, 2025 (nggl;‘_:ﬂ%'
EZ"C';\?:: ggmzr‘i‘ ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | May 06, 2024 | Sep. 19, 2024 (nggl;‘_:ﬂ?(r)'
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 '\l"wa;’yfé'z;()z;" Nov. 06. 2024 goggg_ﬁfg
Power Sensor|  DARE RPR3006W 173'5(()3535'\')0 10MHz~6GHz | Aug. 23, 2023 '\:Aagy225§377220()2244~ Aug. 22, 2024 (CTOFng_ﬁi‘;
Aigglr ggmzr‘i‘ FSV3044 101466 | 10HZ~44GHZ | Jan. 24, 2024 '\|/\|/|agy225§,22002;4~ Jan. 23, 2025 (CTol_ng_ﬁfg
Loop Antenna ggm‘;é‘ HFH2-Z2 100488 | 9kHz~30MHz | Sep. 12, 2023 '\fwa;'y0;§'2;()2;4~ Sep. 11, 2024 (osgiigg?gv)
Amplifier SONOMA 310N 421582 N/A Jul. 15, 2023 '\,’\'Aa;'yogée;g;; Jul. 14, 2024 (o?ggigg?ljv)
D%L;EEE%?? RFSPIN DRH18-E |LE2COSA18EN| 1GHz~18GHz | Jul. 12, 2023 '\,’\'Aagy0279’722002244~ Jul. 11, 2024 (osgaiggjjv)
SHPFERF Hom) SCHVIRZBE | gaHAg170 1223 | 18GHz-40GHz | Jul. 10, 2023 nfﬂa;/yo;é'2;§;4~ Jul. 09, 2024 (osgiigg?:\/)
Amplifier EMEC EMO1G18GA | 060878 N/A Sep. 28, 2023 '\,’\'Aa;'y0279'722002244~ Sep. 27, 2024 (osé‘ﬂ?gfﬁv)
Preamplifier EMEC EM18G40G 060871 18-40GHz | Sep. 06, 2023 '\,’\'Aa;’y0279’722002244~ Sep. 05, 2024 (osgaigg?:\()
Aﬁggir Keysight N9O10B | MY62170337 N/A Aug. 17, 2023 nfﬂa;/yo;é'2;§;4~ Aug. 16, 2024 (osgiigg?:\/)
Hygrometer | TECPEL DTM-303B TP211542 N/A Oct. 30, 2023 '\,/\'Aa;'y0279'722002244~ Oct. 29, 2024 (ogggigg?:\()
Controller EMEC EM1000 N/A ta;g”gﬂn?:\;gst N/A “:Aagyogéyzfggg N/A (oggﬂfgfﬁv)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A “:Aagyogé,ZS(f; . N/A (Ogggi;‘g_ogw
TurnTable | ChainTek T-200-S-1 N/A 0~360 Degree N/A '\,’\'Aa;’yogéyzzocf; " N/A (Ogggi;‘g_o:w
Software Audix 6.098221;20191 RK-002348 N/A N/A h,fﬂagyogé,z;;;; N/A (Ogggi;‘g_ogw
RF Cable gﬂﬁﬁi; SUCEJZLEX 803951/2 | 9kHz~30MHz | Mar. 06, 2024 l\'/\l/lagyo;éz;oz;; Mar. 05, 2025 (oﬁé‘f.fgf’ﬁv)
RF Cable :tﬁiig SUCféELEX 804395/2 N/A Nov. 27, 2023 h,fﬂagyogé,z;;;; Nov. 26, 2024 (Ogggi;‘g_ogw
RF Cable EMC EMC101Y 231/121;{3;119 N/A Nov. 27, 2023 '\,’\'Aa;’yozgyzfc)z;; Nov. 26, 2024 (Ogggi;‘g_o:w
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.44 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 6.5dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHZz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 4.6 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR441123C

Test Engineer:

Wei Shun

Temperature:

21~-25

°C

Test Date:

2024/5/25~2024/5/29

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR441123C

6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna

99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. Rate NTY CH. (Mqu) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Antl [ Ant2 | Antl [ Ant2 | Antl | Ant2
1la |6Mbps| 1 149 5745 | 13.15 | 16.89 | 37.23 | 20.35 | 15.12 | 15.10 0.5 Pass
1la |6Mbps| 1 157 5785 | 12.99 | 17.26 | 37.22 | 28.29 | 15.10 | 15.07 0.5 Pass
1la |6Mbps| 1 165 5825 | 13.93 | 16.88 | 40.34 | 20.70 | 15.11 | 15.13 0.5 Pass
U-NII-3 MIMO
99% 26dB 6 dB 6 dB
Data Freg. Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. Rate NTY CH. (Mqu) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Antl [ Ant2 | Antl [ Ant2 | Antl | Ant2
HT20 | MCSO| 2 | 149 | 5745 | 17.74 | 17.62 | 20.51 | 20.55 | 15.12 | 16.32 0.5 Pass
HT20 | MCSO| 2 157 5785 | 17.79 | 17.60 | 20.62 | 20.20 | 15.13 | 15.69 0.5 Pass
HT20 | MCSO| 2| 165 | 5825 | 17.72 | 17.62 | 20.51 | 20.51 | 15.11 | 15.11 0.5 Pass
HT40 | MCSO| 2 151 5755 | 36.57 | 36.64 | 42.35 | 41.90 | 32.62 | 35.70 0.5 Pass
HT40 | MCSO| 2 159 5795 | 36.55 | 35.99 | 41.86 | 41.15 | 35.12 | 33.84 0.5 Pass
VHT80| MCS0| 2 | 155 | 5775 | 75.39 | 75.41 | 81.70 | 81.15 | 73.76 | 73.79 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR441123C

U-NII-3 single antenna
Average FCC
Data Ered Conducted ConducFeq DQ .
Mod. Rate Ntx| CH. (MHZ) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Antl [ Ant2 [ SUM | Antl | Ant2 | Antl | Ant2
11a |[6Mbps| 1| 149 | 5745 | 20.20 | 17.20 30.00 | 30.00 | 2.95 | 3.62 Pass
1l1a |6Mbps| 1| 157 | 5785 | 19.80 | 18.50 30.00 | 30.00 | 2.95 | 3.62 Pass
1la |(6Mbps| 1 | 165 | 5825 | 20.70 | 16.80 30.00 [ 30.00 | 2.95 | 3.62 Pass
U-NII-3 MIMO
Average FCC
Data = Conducted ConducFeq DG_ .
Mod. Rate Nm| CH. (MHZ) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Antl | Ant2 [ SUM [ Ant1 ]| Ant2 | Antl [ Ant2
HT20 | MCSO| 2 | 149 | 5745 | 13.50 | 14.40 | 16.98 30.00 3.62 Pass
HT20 [ MCSO| 2 [ 157 | 5785 | 14.00 | 15.10 | 17.60 30.00 3.62 Pass
HT20 | MCSO| 2 | 165 | 5825 | 12.40 | 13.90 | 16.22 30.00 3.62 Pass
HT40 [ MCSO| 2 [ 151 | 5755 | 16.00 | 16.60 | 19.32 30.00 3.62 Pass
HT40 | MCSO| 2 | 159 | 5795 |13.80 | 15.10 | 17.51 30.00 3.62 Pass
VHT20| MCSO| 2 | 149 | 5745 (13.40 | 14.30 | 16.88 30.00 3.62 Pass
VHT20[ MCSO| 2 | 157 | 5785 |13.90 | 15.00 | 17.50 30.00 3.62 Pass
VHT20| MCSO| 2| 165 | 5825 | 12.30 | 13.80 | 16.12 30.00 3.62 Pass
VHT40[ MCSO| 2 | 151 | 5755 [15.90 | 16.50 | 19.22 30.00 3.62 Pass
VHT40| MCSO| 2| 159 | 5795 | 13.70 | 15.00 | 17.41 30.00 3.62 Pass
VHT80[ MCSO| 2 | 155 | 5775 | 13.90 | 14.70 | 17.33 30.00 3.62 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number :

FR441123C

U-NII-3 single antenna
Duty 10log Average Average

Dat F Factor (500kHz Power Density PSD DG p
Mod. Rata NTY CH. eraq' (dB) /RBW) with Duty Factor Limit (dBi) /ss..?
ate (MHz) Factor (dB) (dBm/500kHz) | (dBm/500kHz) ai

Antl | Ant2 [ Antl | Ant2 | Antl [ Ant2 | SUM | Antl | Ant2 | Ant1l | Ant2
1la (6Mbps| 1| 149 | 5745 | 0.20 | 0.19 222 | 222 | 7.64 4.56 30.00 | 30.00 | 2.95 | 3.62 | Pass
1la |6Mbps| 1| 157 | 5785 | 0.20 | 0.19 222 | 222 | 737 5.84 30.00 | 30.00 | 2.95 | 3.62 | Pass
1la (6Mbps| 1| 165 | 5825 | 0.20 | 0.19 222 | 222 | 8.26 4.01 30.00 | 30.00 | 2.95 | 3.62 | Pass
U-NII-3 MIMO
Duty 10log Average Average

Dat F Factor (500kHz Power Density PSD DG P
Mod. Rata NT{ CH. erqu @B) IRBW) with Duty Factor Limit (dBi) “fs,ls
i () Factor (dB) (dBm/500kHz) | (dBm/500kH2) gl

Ant1 | Ant2 [Antl [Ant2 [ Antl [ Ant2 | SUM [ Antl [ Ant2 [ Antl | Ant2

HT20 | MCSO| 2 | 149 | 5745 ( 0.19 | 0.17 2.22 0.50 1.36 4.37 29.70 6.30 Pass
HT20 | MCSO| 2 | 157 | 5785 | 0.19 | 0.17 2.22 1.06 2.13 5.14 29.70 6.30 Pass
HT20 | MCSO| 2 | 165 | 5825 ( 0.19 | 0.17 2.22 -0.41 | 1.08 4.09 29.70 6.30 Pass
HT40 | MCSO| 2| 151 | 5755 | 0.09 | 0.09 2.22 -0.06 | 0.27 3.28 29.70 6.30 Pass
HT40 | MCSO| 2 | 159 | 5795 ( 0.09 | 0.09 2.22 -232 | -0.65 | 2.36 29.70 6.30 Pass
VHT80| MCSO| 2 | 155 | 5775 | 0.09 | 0.09 2.22 -5.13 | -4.03 | -1.02 29.70 6.30 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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Test Result of 6dB and 26dB and 99% Occupied Bandwidth|

<802.11a>

6dB Bandwidth 26dB Bandwidth

RefLevel 3000 ¢ Offset 2673 dB = RBW 100Kz RefLovel 3000 ¢ Offset 26,73 dB = RBW 300Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep - At 008 SWT_107ms ® VBW | Mz Mode Sweep
1 frequency Sweep 1 frequency Sweep

512000 M|

T 4111140 déi:

AR [ 0 B AT
et |"“ d ,,,,.,L-,.w

) s

'\‘\WHM%\ ™

M"M m

40 dBm 40 dBm
|CF 5.745 GHz 10001 pts. 5.0 MHz/ Span 50.0 MHz. |CF 5.745 GHz 10001 pts. 8.0 MHz/ Span 80.0 MHz_
e NENE 5 wesires. EENNEM & DT
07:40:35 AM 05/28/2024 07:41:10 AM  05/23/2024

99% Occupied Bandwidth N/A

RefLevel 3000 06m  Offset 26,738 = REW 300 kiz
- At 0 ST 1.01ms @ VEW 1 Miiz_Mode Sweep
1 Occupied Bandwidth

" ] i, e
/ \
o e 3
A T
= e
e A,
e by,
[
40 dBnr
T30 6H 001 71 T Spon 0.0
2 MarkerTable
i i 5.745849 GHz 1315dBm O 21.703123 19 MHz
il i 57348038 Gz 494dbn  Ocebu Centroid 5745 655 358 6tz
n i 5756 5069 Gita £36dBn o Bu Freg Ol 555,358 434 46 ke
Moo INERENENN

07:35:30 MM 05/29/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR441123C

<802.11n HT20>

6dB Bandwidth

26dB Bandwidth

RefLevel 3000 ¢ Offset 2673 dB = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLovel 3000 ¢ Offset 26,73 dB = RBW 300Kz
- At 008 SWT_107ms ® VBW | Mz Mode Sweep
1 frequency Sweep

08:02:42 MM 05/29/202¢

Span 50.0 Wiz

10 0
H1 6462 der
11 3838 dben
0 £l 0
H2-216 ﬂjw | \
10 dBm: T 10 dBm: / \
f' 4219538 4 iy
i WMM WA
|CF 5.745 GHz 10001 pts. 5.0 MHz/ |CF 5.745 GHz 10001 pts. 8.0 MHz/ Span 80.0 MHz_

08:03:05 MM 05/29/202¢

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,738 = REW 300 kiz
- At 0 ST 1.01ms @ VEW 1 Miiz_Mode Sweep
1 Occupied Bandwidth

0 ;
P LS
e b A
[ B
f
f I. )
e ipd i ¥ VO .A
R o
i AR i Tl LT
40 dbm
75745 G 001 s 0 MHz/ Span50.0 Mz
2 Marker Table
i 1 5.745849 GHz 6.15 dBm e bw 17.784 785332 MHz
il 1 5736064 Gtz 303 dBim Occ b Centroid 5744936 376 Gz
n 1 57538088 GHz 242 dBim Occ B Freq Oifset 63620350363 ke

Measur

08:01:56 M4 05/29/2024

o M
L Lol
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<802.11n HT40>

6dB Bandwidth 26dB Bandwidth

RefLevel 3000 ¢ Offset 266648 = RBW 100Kz RefLovel 3000 cim  Offset 266608 = RBW 1 Mz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep - At 008 SWT 101 ms ® VBW 3 MKz Mode Sweep
1 frequency Sweep 1 frequency Sweep

n g kT | / \

|CF 5.755 GHx 10001 pis. 9.0 MHz/ Span 50.0 MHz |CF 5.755 GHx 10001 pis. 16.0 MHa/ Span 160.0 MHz.

0B:17:28 MM 05/29/202¢ 08:17:45 MM 05/28/2024

99% Occupied Bandwidth N/A

RefLevel 3000 08m  Offset 26,6608 = RBW 1 Mz
- At 0 SWT 1.01ms = VEW 3 Mz Mode Sweep

1 Occupied Bandwidth

)
5.756 5000 GH|
0 o ¥ —
0 dbr a :
7 T
. i
el a7 O P
o e
o e,
W W#.“.. "
40 dm
F 5,755 GHr 1001 pts 0.0 MHz/ Span 100.0 Mz
2 Marker Table
i i 5.7569 GHz 11.09 dBm Occ b 36.571036054 MHz
il 1 57367465 GHz 194 dbn Occ b Centroid 5755031975 Gz
n 1 53733175 GHz 199 dbn Occ B Freq Offset 31,675 034 506 Kz

TR |

08:16:56 M4 05/20/2024
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<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

RefLovel 3000 ¢ Offset 26680 = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLovel 3000 ¢ Offset 266808 = RBW 1 Mz
- At 2008 SWT_ 101 ms ® VEW 3 Mz
1 frequency Sweep

Mode Sweep

Br Br [ p—— G
0N #3501
0 10
H1 6367 don [
) ) .. ]
H1-1569 dBe-
g (VT VT FY O Y
Hr-7 569 dHa e
10 dir - M 10 dr
| - !
} \ 2 19,492 3
048 !“W e
|CF 5.775 GHz 10001 pts. 16.0 MHz/ Span 160.0 MKz |CF 5.775 GHz 10001 pts. 32.0 MHa/ Span 320.0 MKz

08:27:42 MM 05/29/2024

08:28:00 MM 05/29/2024

99% Occupied Bandwidth

N/A

RefLevel 3000 08m  Offset 26,688 = RBW 1 Mz

- Att J0dE SWT  1.01ms ® VBW 3 MHz  Mode Sweep
1 Occupled Bandwidth
10
R P B s S P
0 dbir / .
/ it
! \
[ Wy o
et Wl
40 dBnr
F57156H 001 ps T20MH] Span 1200 WHz
2 Marker Table
[Tl 1 5.76829 GHz 6.55 dBm Occ bw 75393 266013 MHz
i 1 57373 GHz 1.09 dBm Oce Bw Centroid 5.774.996 984 GHz
T 1 5812694 GHz 0.80 dBm Oce Bw Freq Offset 3015710961 ki,
Mesoros. DENEDENE
06:27:08 AM 05/29/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR441123C

Test Result of Power Spectral Density

<Ant. 1>

<802.11a>

Maximum Power Density Plot (dBm/300kHz)

Ref Level 30,00 dBm

= Att 20 dB = SWT

Offset 26.74d8 & RBW 300 kHz
20ms = VBW 1 Mz _Mode Sweep

wifi] 5.84 dBm

SGL
Count 100/100

5.824.5000 GHz

60

CF 5.825 GHz

1001 ps

5.0 MHz/

03:50:34 BM  05/25/2024

Ready

Span 50.0 MHz

<Ant. 2>

<802.11a>

Maximum Power Density Plot (dBm/300kHz)

Ref Level 30.00 dBim
= Att 20 dB & SWT
1 Frequency Sweep

Offset 26.57 dB = RBW 300 khz

20 ms ® VBW 1 MHz _Mode Sweep

57843510 GHz

60

CF 5.785 GHz

1001 pts

5.0 MHz/

07:54:13 AM  05/29/2024

Ready

Span 50.0 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR441123C

MIMO<AnNt. 1+2>
<802.11n HT20>

Maximum Power Density Plot (dBm/300kHz)

Power Density Plot Trace 1 (Ant 1)

Power Density Plot Trace 2 (Ant 2)

Ref Level 3000 g8 Offset 26,575 # RBW 300 kiz
= At 2048 = SWT
' Frequency Sweep

J0ms # VBW 1 Miiz_ Made Sweep

sl
Count 100/100

Ref Level 3000 @B Offset 26.57dB # RBW 300 kiz
- At 2048 ® SWT
1 Frequency Sweep

J0ms # VBW 1 Miiz_ Made Sweep

0
10 dBa Be
0. — =
| » .F

e el 40 dB—— e : = e

50

&0
|CF 5.785 GHz B 1001 pts. 5.0 MHz/ Span 50.0 MHz |CF 5.785 GHz B 1001 pts. 5.0 MHz/ Span 50.0 MHz
0B:07:42 AM 05/25/2024 CB:09:06 AM 05/29/2024
<802.11n HT40>

Maximum Power Density Plot (dBm/300kHz)
Power Density Plot Trace 1 (Ant 1) Power Density Plot Trace 2 (Ant 2)

e ] | i i

1 Frequency Sweep

1 Frequency Sweep

i) wifi]
bl
10dBe e
o
e ' — r Il .
10 dBarr + + t t - 10 dBerr - i
| ! ‘ |
| |
| ; 0 i
-30 b 30 dBirr a
40— ey S S
50
40
F5755GH 1001 pts 10.0 MHa/ |GF5755GH 1001 pts 10.0 MHa/

‘Span 100.0 MHz

08:17:17 KM 05/29/2024

Span 100.0 Mz

08:16:28 AM 05/28/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR441123C

<802.11ac VHT80>

Maximum Power Density Plot (dBm/300kHz)

Power Density Plot Trace 1 (Ant 1)

Power Density Plot Trace 2 (Ant 2)

Ref Level 3000 dBm ~ Offset 26,58 4B # RBW 300 kiz
= At 2048 ® SWT _ 0ms ® VEW 1 Wiz Made Swesp
' Frequency Sweep

sl
Count 100/100

Ref Level 000 @B Offset 26,5245 # RBW 300 kiz e
- At 2008 ® SWT_ J)ms @ VBW 1 MHz_Made Sweep Count 100/100
1 Frequency Sweep

an
20
10 dbe Be
o
10 dBar p—— N it — - * 10 die == - e
| | |
| | |
T T x
| | | |
30 dbm e o 30 dBi . +
40 dB—— e ! Cohe 20 dter—— e
50,
40
G5T756H ' 1001 pts 12.0 Mzl Span 1200 MHz | |  [F5T75GH 1001 pts 12.0 Mbe/ Span 120.0 Mz

08:27:28 MM 05/29/2024

©B:28:46 AM  05/28/2024
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samonias. FCC RADIO TEST REPORT Report No. : FR441123C

Appendix B. AC Conducted Emission Test Results

Temperature : 23.7~25.6°C
Relative Humidity : |43.6~51.8%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

441123
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR22-QP LimitatMain Ports

401® b
30+ % ¢ 2
1 *
20+ *
10+
0 : —t—+—+—+—+— : ——t—t———— : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.163230 30.31 55.30 2499 | L1 OFF 19.9
0.163230 40.95 65.30 2435 | L1 OFF 19.9
0.286440 16.55 50.63 34.08 | L1 OFF 19.9
0.286440 26.89 60.63 33.74 | L1 OFF 19.9
0.321000 22.26 49.68 2742 | L1 OFF 19.9
0.321000 32.37 59.68 27.31 | L1 OFF 19.9
0.362400 18.32 48.67 30.35 | L1 OFF 19.9
0.362400 30.40 58.67 28.27 | L1 OFF 19.9
0.483000 35.09 46.29 11.20 | L1 OFF 19.9
0.483000 42.59 56.29 13.70 | L1 OFF 19.9
0.492450 18.85 46.13 27.28 | L1 OFF 19.9
0.492450 31.04 56.13 25.09 | L1 OFF 19.9
0.777750 15.94 46.00 30.06 | L1 OFF 19.9
0.777750 22.17 56.00 33.83 | L1 OFF 19.9
23.128620 28.63 50.00 21.37 | L1 OFF 20.1
23.128620 32.70 60.00 27.30 | L1 OFF 20.1




EUT Information

Report NO : 441123
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100
0T
80+
70t
N 60_\ CISPR22-QP LimitatMain Ports
>
m i RN
= .h‘-\"-‘_ S
£ 50+ g ‘
T
e 4
3
4019
4 ’ ’
30, * ¢
201
101
0 } } —t———— } ——— } |
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuVv) | (dB) (dB)
0.163500 28.47 55.28 26.81 | N OFF 19.9
0.163500 40.23 65.28 25.05 | N OFF 19.9
0.201750 19.60 53.54 33.94 | N OFF 19.9
0.201750 34.69 63.54 28.85 | N OFF 19.9
0.484440 43.44 46.26 282 | N OFF 19.9
0.484440 45.30 56.26 10.96 | N OFF 19.9
0.532500 19.17 46.00 26.83 | N OFF 19.9
0.532500 30.30 56.00 25.70 | N OFF 19.9
0.935250 16.98 46.00 29.02 | N OFF 19.9
0.935250 29.38 56.00 26.62 | N OFF 19.9
23.128260 28.18 50.00 21.82 | N OFF 20.2
23.128260 32.86 60.00 27.14 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

Appendix C.Radiated Spurious Emission Test Data

Temperature : 21.7~22.5°C
Test Engineer : Leo Li and Lucifer Jiang
Relative Humidity : | 51~57%
<Ant. 1>
C1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 48 U-NII-3 5.725-5.85 802.11a 149 5745 6Mbps - -
Mode 49 U-NII-3 5.725-5.85 802.11a 157 5785 6Mbps - -
Mode 50 U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps - -
Mode 54 U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps - LF
Mode 55 U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps - SHF
C2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 149 @ 5645.10 58.84 68.20 -9.36 \% Peak Pass - Band Edge
* 802.11a 149 @ 17235.00 66.88 68.20 -1.32 \% Peak Pass - Harmonic
802.11a 157 @ 5619.98 55.03 68.20 -13.17 \% Peak Pass - Band Edge
4
’ 802.11a 157 @ 17355.00 67.29 68.20 -0.91 \% Peak Pass - Harmonic
802.11a 165  5932.00 53.98 68.20 -14.22 \% Peak Pass - Band Edge
> 802.11a 165 17475.00 67.65 68.20 -0.55 \% Peak Pass - Harmonic
54 WLAN Tx LF 165 958.29 33.48 46.00 -12.52 \% Peak Pass - LF
55 WLAN Tx SHF | 165 | 39371.85 46.90 74.00 -27.10 H Peak Pass - SHF
TEL : 886-3-327-0868 Page Number : C1-1of 17

FAX : 886-3-327-0855




samanias.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
- 10!
8751 " 1
f bl
70
o 700 e 4 LA EA(UNI
T SO N S SR M P
il i y : g . ‘ ot
" el
0 I
g5 ey
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE3.20 53.37 68.20 -14.83 3B.60 3.2 108 3381 4.6 21 369 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.61 5.94 68.65 -17.71 36.06 33.40 11.14 33.83 4.17 201 360 PEAK - .
3 5702.95 53.43 106.83 -52.60 38.34 33.71 1186 33.86 4.18 201 360 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572921 52,35 111.27 -58.92 37.13 33.78 11.83 33.87 4.18 201 360 PEAK 1 574500 99,98 ---=-n -m-m- 75.81 33.88 10.99 3389 4.19 201 36@ PEAK
" Level (dBuVim)
1225
10!
875 1
00
AVG_54)
7
f"-\..—w’“ﬁm—'—ﬁ et
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 83.089 ----en -m-e- 67.92 33.88 10.99 33.89 4.19 201 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-2 of 17

FAX: 886-3-327-0855



samanias.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ fw 12251
- w} 10!
P
815
i bl
0. f HW
" et % e 1 BT e s EAKU)
L sl /J
5 e N frattethteglprri]
350 bl Al
w I
1.
Peak
1.
5600 5629, 5658. 5687, 5716, 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1S45.00 S84 6820 9.3 43.98 3.7 ILIS 38 407 3D 33 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.19 57.18 69.88 -11.98 42.29 33.41 1L.14 33.83 4.17 382 333 PEAK - .
3 5717.82 78.71 19.97 -31.26 63.59 33.77 1L.e4 33.87 418 3@ 333 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.06 B81.21 118.94 -29.73 66.89 33.78 11.83 33.87 4.18 382 333 PEAK 1 5745.00 117,46 ===men =meeee 162,29 33.86 118 33.88 4.19 382 338 PEAK
" Level (dBuVim)
1225
1
10!
875
00
AVG_54)
7 J
/J""ﬂ._.-—w—"_'_'_ﬁu-“ T
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 109,64 ---mvn -m-eme 94,47 33.88 10.99 33.89 4.19 302 338 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-30of 17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

Pol. Horizontal Vertical
.'iel-ﬂﬂlﬂl\'lll} W Level (dBuVim)
1 1
L L
. .
’EAKIUM ?EAK(LIM
b7 ] | —— | | ] b7 ] | — 1| ] ] k]
1
1 ¥ SR
38,
Peak B !
. 11,
Avg.
9200, 11400, 13600, 15800, 18000 9200, 1400, 13600, 15800, 18000
Frequency (WHz) Frequency (MHz)
Site @ O3CH3-HY Site @ @3CH23-HY
Condition: PEAK(UNII) 3n DRH18-E_LE2CASALBEN 236712 HORIZONTAL Condition: PEAK(UNII) 3n DRHL8-E_LE2CASALBEN 236712 VERTICAL
Linit Read At Cable Preamp  Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeBdm BV B W B & B & o g WedWe e B W B B B & o dy
1 11499.00 96.75 74.00 -17.25 40.03 38.52 15.63 39.63 2.20 188 17 Peak 1 11499.00 60.34 74.00 -13.06 44.22 38.52 15.63 39.63 2.20 185 242 Peak
1 1149900 48.70 54.00 -5.30 31.98 38.52 15.63 39.63 2.20 188 17 Average 2 11499.00 5220 54.00 -1.80 35.48 38,50 15.63 39.63 2.20 185 242 Average
3 17235.00 63.89 68.20 -4.40 47.67 39.97 18.97 46,14 333 211 317 Peak 31723500 66.88 68.20 -1.32 50.75 39.97 18.97 4614 3.33 282 270 Peak
TEL : 886-3-327-0868 Page Number : Cl-4 of 17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

Pol. Horizontal Vertical
| Level(¢BuVim) | Letel (dBuvim]
17 1
10501 1
i i
10.6G o 06
AVG 54 A6 54
~18G
" W g e l ..__‘_an-—"""""""‘“"""\-‘--—n-
Avg. il %
f .
10600 12080, 13660, 15040, 16620, 16000 10600 12080, 13660, 15040, 16620, 18000
Frequency (NHy) Frequency (k)
Site : G3CHI-HY Site 1 G3HDHY

Conition: G 54 3 DRHE-E LEXESALBEN 24712 HRTZONTAL

Conditon: A 54 3 RHL-E LEXUSALBEN 3712 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-50f 17



samanias.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Horizontal Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PERR_BETBALT6-22 13
1225 | 175
anE =

0.

e Y, N Wnn B 1A L EAK(N)
LA g e st
5! " oy
%% o g g
0 WW
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Frequency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : @3CH23-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 SEIS.54 52.80 68.20 -15.40 36.06 33.19 1029 33.81 4.6 200 33 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.32 51.03 68.44 -17.41 36.15 33.40 1114 33.83 4.17 200 333 PEAK - .
3570138 52.61 185.59 -52.98 37.52 33.71 1L.06 33.86 4.18 209 333 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.62 50.98 112.21 -61.31 35.78 33.78 11.83 33.87 4.18 200 338 PEAK 1 5785.00 104,13 =-=men =meee 68.94 33.96 10.94 33.91 420 208 338 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52!
/—x_u—-un—"_”ﬁh T
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 578500 97.67 =-=men -meeee 62,48 33.96 10.94 33.91 4.20 200 338 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-6 of 17

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Level (dBuvim)
- -
Iﬂ.‘ﬂw'\
"
708 | A BE(B)_16.24)
k1Y
1.
Peak Blank
5785 5818, 5851, 5684, 5017, 5950
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.63 50.96 111.64 -60.65 35.74 33.98 11.11 33.95 4.16 208 338 PEAK
5878.80 52.83 186.37 -53.54 37.56 33.98 11.18 33.96 4.15 208 338 PEAK
5924.10 51.88 68.87 -17.79 35.62 33.95 11.38 33.99 4.12 208 338 PEAK
5932.84 52.97 68.20 -15.23 37.48 33.97 11.41 34.80 4.1l 208 338 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C1-7 of 17
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
125 | 115
ANE il
- 10
815
M 5
n 4 W
3 o e o N o e NN 1 1 i 1M EAK{UNI)
) i [{111 S 0 1 S 8 U el
0 O DO VNPT " o ‘““
7 e Mgt
% " et L
5 i
11!
Peak
1!
5600 5637. 5674. 571, 5748, 5785
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
. Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE19.98 5.3 68.20 -13.07 4.7 3.2 119 3381 4.6 298 33 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.69 55.43 68.71 -13.28 40.55 33.40 1114 33.83 4.17 299 331 PEAK - .
3 5704.34 60.66 106.42 -45.76 45.56 33.72 11.86 33.86 4.18 299 331 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572007 62.13 118.95 -48.82 47.01 33.78 11.83 33.87 4.18 299 331 PEAK 1 5785.00 119.15 =-=men =meees 163.96 33.9 10.94 33.91 4.2 298 331 PEAK
" Level (dBuVim)
1225
10
5
00
0 AVG_54
350
Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.80 11131 ===men =meeee 96.11 33.98 10.93 33.91 4.20 298 331 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-8 of 17

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

 goL8vel (dBuVim)

15 ™ K

700 iyl
MM 1 2 4

71 W«.u.n” ) e ‘auwwl v

ki3

1.

Peak Blank
5785 5818, 5851, 5684, 5017, 5950
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.63 58.01 111.64 -53.63 42.79 33.98 1111 33.95 4.16 298 331 PEAK
5866.84 57.36 167.48 -50.12 42.16 33.98 11.16 33.96 4.16 298 331 PEAK
5924.76 52.45 68.38 -15.93 36.99 33.95 11.38 33.99 4.12 298 331 PEAK
5044.23 54.98 68.20 -13.22 39.44 33.99 11.45 3461 411 298 331 PEAK

e ra e

TEL : 886-3-327-0868 Page Number : C1-9of 17
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
.'iel-ﬂﬂlﬂl\'lll} W Level (dBuVim)
1 1
L L
. .
’EAKIUM ?EAK(LIM
b7 ]  ——— 1| | ] s b7 ]  E——— ] ] k|
= ‘ s e
38,
Peak B !
. 11,
Avg.
9200, 11400, 13600, 15800, 18000 9200, 1400, 13600, 15800, 18000
Frequency (WHz) Frequency (MHz)
Site @ O3CH3-HY Site @ @3CH23-HY
Condition: PEAK(UNII) 3n DRH18-E_LE2CASALBEN 236712 HORIZONTAL Condition: PEAK(UNII) 3n DRHL8-E_LE2CASALBEN 236712 VERTICAL
Linit Read At Cable Preamp  Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeBdm BV B W B & B & o g WedWe e B W B B B & o dy
1 11570.00 96.14 74.00 -17.86 39.49 38.46 15.70 39.71 2.20 197 240 Peak 1 11570.00 59.63 74.00 -14.32 43.03 38.46 15.70 39.71 220 235 241 Peak
1 1157000 50.02 54.00 -3.98 33.37 38.46 1576 3970 2.20 197 240 Average 2 11570.00 52.89 54.00 -1.11 36.24 38.46 15.78 3970 220 135 241 Average
3 17355.00 62.64 68.20 -5.56 46,62 39.99 19.04 46,29 337 200 206 Peak 31735500 67.29 68.20 -B.91 527 39.99 19.4 46,29 337 295 14 Peak
TEL : 886-3-327-0868 Page Number : C1-10 of 17

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
CT L) CCCTL
17 1
1050 1
L] i
10.6G o 06
~18G f A6 : LE
Avg. il %
. .
10600 12080, 12560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency Mk Frequency ()
Site 1 G3CHI-HY Site 1 B3CHD-HY
Condition: AVG_54 3 DRHLG-E_LECESALGEN 236712 HORTZONTAL (ondition: AVG_54 3n DRKLB-E_LEXCUSALGEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C1-11 of 17

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
- """‘\\ 10
815
W T [k
708 g PEAK BE(B4) 16.24)
o L, 700 e L 4 LA EA(UN
. M R
Ao i . et i
0 sl ha
JMWW
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SE53.63 65.05 113.93 -48.68 50.02 33.90 111 33.95 417 188 77 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5857.33 64.44 118.13 -45.69 49.20 33.98 11.13 33.95 4.16 100 77 PEAK - .
3592450 52.42 68.57 -16.15 36.96 33.95 1138 33.99 4.1 108 77 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 593813 53.48 68.20 -14.88 37.88 33.98 11.43 3480 411 100 77 PEAK 1 5825.00 104,45 =-=men =m-eme 89.25 33.95 1L.0@ 33.93 418 169 77 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
. w-"‘J
P "
i
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5B25.80 97.67 =-=ees -meee- 82,47 33.95 1108 33.93 4.18 189 77 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-12 of 17

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
- 10!
875 )
W ; ™ w5
708 ! PEAK BE(B4) 16.24)
o n B BT e s 3 )
2 T SV W, S A u“/
52! " o e i
e i T
350 |
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SESA.75 7265 11137 -38.72 5742 3.9 1112 3395 406 256 33 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5856.25 72,33 118.45 -33.12 57.19 33.98 11.12 33.95 4.16 256 332 PEAK - .
3 5924.25 53,17 68.75 -15.58 37.71 33.95 1138 33.99 417 256 332 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 593260 53.98 68.20 -14.22 38.51 33.96 11.49 34.88 411 256 332 PEAK 1 5825.80 115.34 =-=men =meeee 168,14 33.95 118 33.93 418 256 332 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
_/-'-\-\..\_w-wv—v—"_'_'_ru_‘- I
Bl T
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.00 109,26 =-==vn ==---- 94,06 33.95 1168 33.93 4.18 256 332 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-13 of 17

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
.'ul-ﬂdlﬂl\'lﬂ} W Level (dBuVim)
1 1
L L
. .
’EAKIUM ?EAK(LIM
b7 ] | —— | | ] 3 b7 ] | — 1| ] ] k|
‘ e
A o A
el s,
38,
Peak B !
. 11,
Avg.
9200, 11400, 13600, 15800, 18000 9200, 1400, 13600, 15800, 18000
Frequency (WHz) Frequency (MHz)
Site @ O3CH3-HY Site @ @3CH23-HY
Condition: PEAK(UNII) 3n DRH18-E_LE2CASALBEN 236712 HORIZONTAL Condition: PEAK(UNII) 3n DRHL8-E_LE2CASALBEN 236712 VERTICAL
Linit Read At Cable Preamp  Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeEdm BV B W B & B & o g WedWe e B W B B B & o dy
1 11650.00 57.54 74.00 -16.46 40.86 38.50 15.78 39.81 2.21 193 240 Peak 1 11650.00 96.26 74.00 -17.74 39.58 38.50 15.78 39.81 2.21 191 335 Peak
1 11650.00 49.60 54.00 -4.40 30.92 38.50 15.78 39.8L 2.2 193 240 Average 2 11650.00 50.81 54.00 -3.19 34.13 38.50 15.78 39.81 2.2 191 335 Average
3 17475.00 62.81 68.20 -5.39 46,82 39.99 19.11 46,44 3.42 212 208 Peak 3 1747500 67.65 68.20 -B.55 51,66 39.99 19.11 46,44 342 3@ 23 Peak
TEL : 886-3-327-0868 Page Number 1 C1-14 of 17

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 49th\rellldml\mn] 0 Level (dBuVim)
128 1225
LIk Lk
10.6G 00 100
-18G " MG 54 0 MG 54
Avg. kil 0
115 fl.
10600 12080, 13560, 15040, 16520, 18000 10500 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHD3-HY Site: B3CHD3-HY
Condition: AVG 54 3n DRHLB-E_LEDCRSALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCRSALGEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C1-15 of 17

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
60. £0.
ap ap
0 [] 0 [
> | > |
I— | I— |
400 - 400 -
§ 5 8
0 24 I Swm o] 300 . - e
el Miaeb, e
WW M
A A anhflml] A
QP/ 100) "W‘f 100
Peak 30 0. 48, 612, 806 1000 30 24 48, 612, 806 1000
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site : B3CH23-HY
Condition: QP 3m LF_633038801 231015 HORIZONTAL Condition: QP 3m LF_633038001 231015 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dB  om  deg Mz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB am  deg
1 30.60 21.24 40.0@ -18.76 28.44 24.48 L1.07 375 0.00 - -- Peak 1 3291 24.62 40.60 -15.38 32.91 23.40 1.86 32.75 @.00 - -- Peak
1 14543 28.67 43.50 -14.83 4L.97 17.3¢ 1.8 3270 0.18 - - Peak 1 2527 30.62 43.50 -13.48 45.43 1494 2.20 3272 @.17 - -- Peak
3 207.21 27.%0 46.60 -18.18 43.21 15.83 2.21 32.72 @.17 -- -- Peak 3 216.24 30.83 46.60 -15.17 46.23 14.95 2,20 32.72 @.I7 -- -- Peak
4 316.82 26.38 46.00 -19.62 36.72 19.67 2.69 32.80 @.10 -- -- Peak 4 40733 25.63 46.00 -20.37 33.33 22.67 3.01 32.86 @.08 -- -- Peak
5 752,65 30.10 46.00 -15.98 30.45 28.44 3.91 32.84 @.14 -- -- Peak 5 749,74 30.78 46.60 -15.22 31.21 28.38 3.90 32.85 @.14 -- -- Peak
6 956.35 32.20 46.00 -13.80 28.83 31.17 4.31 31.57 @.26 -- -- Peak 6 958.29 33.48 46.00 -12.52 29.27 31.19 431 3155 @.26 -- -- Peak
TEL : 886-3-327-0868 Page Number : C1-16 of 17

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700 LA ] I [ 700 LA ] I [
AVG 54 AVG_54
525 7 52
1 WA el 1) 1 et
B e e T T S5 b o 1 *
Peak
115 i
18000 22400, 26800, 3200, 35600, 40000 18000 22400, 26800, 3200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + BICH23-HY
Condition: PEAK(UNIT) Im SHF 1223 238718 HORIZONTAL Condition: PEAK(UNII) Im SHF 1223 23071 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 2364108 39.37 74.60 -34.63 49.8% 33.94 20.13 ce.e4 9.4 - -- PEAK 1 24530.48 39.58 68.20 -28.40 48.72 30.64 20.82 59.34 -9.34 - -- PEAK
1 39I7LES 46.99 74.60 -27.10 48.26 44.84 7.4 Gi.E -9.54 - -- PEAK 1 3MIBL75 46.73 74.00 -27.27 48.23 4455 27.14 6365 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C1-17 of 17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

<Ant. 2>
Cl. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 51 U-NII-3 5.725-5.85 2 802.11a 149 5745 6Mbps - -
Mode 52 U-NII-3 5.725-5.85 2 802.11a 157 5785 6Mbps - -
Mode 53 U-NII-3 5.725-5.85 2 802.11a 165 5825 6Mbps - -
C2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 149  5649.88 54.49 68.20 -13.71 \Y Peak Pass - Band Edge
51
802.11a 149 | 11490.00 53.19 54.00 -0.81 \% Avg. Pass - Harmonic
802.11a 157 = 5637.93 53.80 68.20 -14.40 \Y Peak Pass - Band Edge
52
802.11a 157  11570.00 53.10 54.00 -0.90 \Y Avg. Pass - Harmonic
802.11a 165 5931.25 53.77 68.20 -14.43 H Peak Pass - Band Edge
53
802.11a 165 11650.00 53.07 54.00 -0.93 \Y Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C2-10f 15

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
. Level (dBuVim) 1 1oLevel (dBuim)
13l PEAR_BETBALT6-22 13
1225 /‘ 12251

’ / w5
0

(‘J T S e O [ L L[] EAK{UNI)
1 i
s Gl
1.
Peak
11!
5600 5629, 5658, 5687. 5716, 5745
Frequency (Miz)
1000 20, 00, 4600, 5800 00
Site  : B3CHZ3-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 S606.09 52.60 68.20 -15.60 37.89 .14 1121 3388 416 21 197 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.83 51.93 68.22 -16.29 37.65 33.40 11.14 33.83 417 221 197 PEAK - .
3 5708.20 51.38 15.25 -53.87 36.39 33.70 11.e6 33.86 4.18 221 197 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.86 51.78 118.94 -59.24 36.58 33.78 11.83 33.87 4.18 221 197 PEAK 1 5745.00 102,45 =-==en ==eeme §7.28 33.86 11.Be 33.88 4.19 221 197 PEAK
" Level (dBuV/m)
1225
10!
1
85
700
AVG_84
52!
S _,/M_,._m—u--""'”"‘w-’J — ]
350 ——
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 94,52 =-=mes -meeee 79.35 33.88 10.99 33.89 419 221 197 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-20f 15

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Lavel[dBuVim) 1 1oLevel (dBuim)
13l PEAR_BETBALT0-2% 13
1225 7 15 1
105 - e
/ 10
815
f w5
0 M
' 2 4 b T S e N L 1 EAK{NI!
52. er A . |‘\ n‘ 3 i A, 'y Y T r ) ‘v " MIMAM
. [YX W meww‘,l Wv"‘ ) ey
B WW“"’“W
350 WW
1.
Peak
11!
5600 5629, 5658, 5687. 5716, 5745
Frequency (Miz)
1000 20, 0, 4600, 5800 00
Site  : B3CHZ3-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 S6A9.88 5449 68.20 -137L 361 3.0 1L 338 417 237 130 PEKK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5656.99 5476 73.39 -18.63 39.85 33.44 1113 33.83 417 237 198 PEAK - .
3 5701.87 55.52 15.50 -49.98 40.44 33.70 11.06 33.86 4.18 237 198 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 5720.86 57.18 118.94 -53.84 41,98 33.78 11.83 33.87 4.18 237 199 PEAK 1 5745.00 112,41 =-=men =meeee 97.24 3388 10.99 3589 419 237 199 PEAK
" Level (dBuVim)
1225
0 1
5
00
AVG_54
52
vu_'__/"-"“"-—r—"""“"'_'_'_'_w—" M
350 [
Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 103,16 =-=men ==-ems §7.99 33.88 10.99 33.89 4.19 237 199 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-30f 15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JapLerel (BuVim) 1 poLevel (gBuVim)
1 1
1 1
. .
’EAKIUM WUM
b7 ] | —— | 1 - b7 ] JT—-I il ] 11 5
‘ o o
Peak 4 N
. 1l
Avg.
9200, 14400, 13600, 15800, 19000 9200, 11400, 13600, 15600, 18000
Frequency (MH) Frequency (MHz)
Site @ @3CH3-HY Site @ B3(H23-HY

Condition: PEAK(UNTI) 3n DRHLS-E_LEICESALBEN 236712 HORIZONTAL

Condition: PEAK(UNIT) 3n DRHLS-E_LEDCBSALEEN 238712 VERTICAL

Linit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz dBui/m dBV/m 0B BV dB/m B A8 B deg Miz dBu//m dBV/m B BV dB/m B A8 B om deg
1 114900 59.62 74.00 -14.38 42.99 38.52 15.63 39.63 2.0 400 129 Peak 1 1149900 62.91 74.00 -11.89 46,19 38.52 15.63 39.63 2.0 312 106 Peak
1 114900 50.22 54.00 -3.78 33.59 38,52 15.63 39.63 2.20 400 129 Average 2 11499.00 53.19 54.00 -0.81 36.47 38,50 15.63 39.63 2.20 331 106 Average
3 17235.00 59.17 68.28 -9.03 43.04 39.97 18.97 46.14 3.33 366 161 Peak 3 17235.00 63.19 63.20 -4.91 47.16 39.97 18.97 46.14 333 176 232 Peak
TEL : 886-3-327-0868 Page Number 1 C2-40f 15

FAX: 886-3-327-0855
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Pol.

Horizontal

Vertical
| Level(¢BuVim) | Letel (dBuvim]
17 1
10501 1
i i
10.6G na 04
AVG 5 A6 54
~18G
Avg. il %
f .
10600 12080, 13660, 15040, 16620, 16000 10600 12080, 13660, 15040, 16620, 18000
Frequency Mk Frequency ()
Site : G3CHI-HY Site 1 G3HDHY

Conition: G 54 3 DRHE-E LEXESALEN 24712 HATTONAL

Conditon: AV 54 3 RHL-E LEXUSALBEN 3712 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-50f15
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE il
- 10!
a5 o
/ bl
70
/ (1T | S e B 1 4 LA EA(UNI
1
7 it o e ety
- R T
0 bt
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S614.80 531 68.20 -15.09 38.37 3319 1129 3381 4.6 199 343 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5651.8@ S51.84 69.54 -17.78 36.95 33.41 1L.14 33.83 4.17 189 343 PEAK - .
3 5708.89 51.27 105.22 -53.95 36.19 33.70 1106 33.86 4.18 189 343 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572025 51.28 111.37 -60.09 36.16 33.78 11.83 33.87 4.18 180 343 PEAK 1 5785.00 94,88 -----n -m-m- 78.89 33.96 10.94 3391 4.20 108 343 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
g e
350 i
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 578500 85.49 =---en -meeee 70,38 33.96 10.94 33.91 4.20 108 343 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-6 of 15

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Level (dBuvim)
- -
815
708 \ A BE(B)_16.24)
a \"”"‘f‘,.*, o il *‘1 e e b ez
k1Y
Peak f Blank
5785 5818, 5851, 5684, 5017, 5950
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 52.11 118.89 -58.76 36.88 33.98 11.12 33.95 4.16 le@ 343 PEAK
5872.62 51.54 105.87 -54.33 36.27 33.98 11.18 33.96 4.15 1e@ 343 PEAK
5924.92 50.26 68.26 -15.80 34.80 33.95 11.38 33.99 4.12 le@ 343 PEAK
5932.35 52.79 68.28 -15.41 37.31 33.96 11.41 34.60 4.1l le@ 343 PEAK

e ra e

TEL : 886-3-327-0868 Page Number 1 C2-70f 15
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
125 | 115
ANE il
- / 10
815
5
70
2 ) L | W W an BT I m— EAK(N)
525, et ‘ I
' ) 5 . JMWW
- R v
ol ol
11!
Peak
1!
5600 5637, 5674. 571, 5748, 5785
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
. Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 S637.93 53.80 68.20 -14.40 3895 33.33 115 3380 407 29 176 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.14 52.87 68.30 -15.43 37.99 33.40 1114 33.83 4.17 280 176 PEAK - .
3 5787.30 56.37 187.25 -50.88 41.27 33.73 1L.85 33.86 4.18 200 176 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.87 53.75 118.95 -57.28 38.63 33.78 11.83 33.87 4.18 200 176 PEAK 1 5785.80 111,33 =-=men =meeee 96.13 33.98 10.93 33.91 4.20 208 176 PEAK
" Level (dBuVim)
1225
10
5
00
AVG_54
52
_/F-t.._.ww—“‘—"“_'-m-“
350
Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 103,32 =-=men ==-ee- 88.13 33.96 10.94 33.91 4.20 200 176 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-80f 15

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

 goL8vel (dBuVim)

1050 k

704 REAK BE(B4).16-24)
_— 12 L34

52! o S e

ki3

17

Peak Blank
5785 5815, 5851, 5884, 5917, 5950
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5854.96 51.68 118.89 -59.21 36.45 33.99 1112 33.95 416 200 176 PEAK
2 5878.97 53.54 196,33 -52.79 35.27 33.99 11.13 33.96 4.15 200 176 PEAK
30592377 52.87 69.11 -16.24 37.42 33.95 11.37 33.99 412 200 176 PEAK
4 592787 53.69 68.20 -14.51 38.23 33.95 11.39 34.80 412 200 176 PEAK
TEL : 886-3-327-0868 Page Number 1 C2-90of 15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
(gL (dBuVim) 1 poLevel (gBuVim)
1 1
1 1
. .
’EAKIUM WUM
b7 ] Jf‘l i 1 - 3 b7 ] JT‘I il ] 11 3
BN it
gt ik Ayl on o Vs
Peak 4 N
1 1
Avg.
0. 1400, 13600, 15800, 18000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHr)
Site t B3CH23-HY Site t 3CH23-HY
Condition: PEAK(UNIT) 3m DRH18-E_LE2CBSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3w DRHLS-E_LE2CBSALBEN 230712 VERTICAL
Linit Read At Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor

d8 dBw dd/m d@ dB B o deg
1 11570.00 61.50 74.00 -12.50 44.85 38.46 15.70 39.71 220 399 1%

Freq Level Line Margin Level Factor Loss Factor Factor

@ diw dB/n dB B B m deg
1 11570.00 64.34 74.00 -9.16 48.19 38.46 1570 3971 220 298

107 Peak

2157000 0.9 5400 -3.08 4.7 3846 1578 071 220 309 126 Average 2157000 5310 5400 -8.90 36.45 36.46 1578 7L 220 296 107 Average
3 1735500 684 68,28 -6.36 45.82 3.9 1904 4. 3.7 ML 66 Peak 317500 6476 68,20 -3.44 4874 39,99 1904 4.2 37 M6 235 Peak
TEL : 886-3-327-0868 Page Number : C2-10 of 15

FAX: 886-3-327-0855
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Report No. :FR441123C

Pol.

Horizontal

Vertical
| Level(¢BuVim) | Letel (dBuvim]
17 1
10501 1
i i
10.6G o 06
AVG 5 A6 54
~18G
l i e T e L__ P e
Avg. il %
f .
10600 12080, 13660, 15040, 16620, 16000 10600 12080, 13660, 15040, 16620, 18000
Frequency (NHy) Frequency (k)
Site 1 G3CHI-HY Site 1 B3CHD-HY

Conition: G 54 3 DRHE-E LEXESALBEN 24712 HRTZONTAL

Conditon: A 54 3 RHL-E LEXUSALBEN 3712 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-110of 15
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Pol. Horizontal Fundamental

.y Level (dBuVim) Level (dBuVim)

140, 14
14

\\ 1225

700 PEAK BE(B4).16-24)
1 S 0 O | L L[ EAK(UNI))

525 T W - N S . O

) N - ' ' ' 52 m " gt

- - T L i N
JENL’WW

11!

Peak

1.

5825 5950, 5475, 500. 5925, 5050

Fraquency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : G3CH3-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 585560 515G 118.80 -59.24 36.33 33.90 1112 33.95 4.6 M1 196 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5874.88 51.28 105.23 -53.95 36.68 33.90 11.19 33.96 4.15 241 196 PEAK - .
3592475 51,26 68.38 -17.12 35.89 33.95 1138 33.99 4127 241 196 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 593125 53.77 66.20 -14.43 30.30 33.96 11.40 3488 4.11 241 196 PEAK 1 5825.80 98.39 ----es -mee-- 83.19 33.96 10.98 33.93 419 241 196 PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52!
]
w PN
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 9164 ---men -meeee 76.44 3395 1168 3393 418 241 195 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-12 of 15
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Pol. Vertical Fundamental

.y Level (dBuVim) Level (dBuVim)

140, 14
14

\\ 1225

- PE BEB) 16,4
1 S 8 O | L L[ EAK(UNI))
W 2 4
a i et Sy ffan
52 W m PRI TR o
30 A
JEN Labia i oo
1!
Peak
1.
5825 5850, 5875, 5900, 525, 5950
Frequency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : B3CH3-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH23-HY

Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1585500 52.16 110.80 -S8.64 36.93 33.90 1112 33.95 4.6 M7 @ PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5873.8@ 52.47 185.76 -53.29 37.20 33.98 1L.18 33.9% 4.15 47 @ PEAK - .
3 5925.8@ 52.61 68.20 -15.59 37.15 33.95 1138 33.99 4.1 47 0 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B [i:] o deg
4 593438 53.71 68.20 -14.49 36.22 33.97 1L41 3480 411 4 @ PEAK 1 5825.00 165,81 ---=vn -=-e-- 89.81 33.95 1L.0e 33.93 418 247 B PEAK
" Level (dBuV/m)
1225
10!
85
700
AVG_84
52!
R e
w P
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBN: 1060.000kHz VBW:.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5B25.80 97.53 =--mes -meeee 62,33 33.95 1L.ee 3393 418 27 B AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-13 of 15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
gLl Vi) yglerlBuvin)
1225 1225
875 875
EAK(UNI)| EAK(UNI)|
700 J_L _\g!'ﬂ [ \_‘ﬂ I ] 1 700 J_L‘ _\g!'ﬂ [ | Lﬂ I ] 1
3
“ AYS &4 A
525 PSR wﬁlm L www-kﬁw
Peak 50 0
115 1.
Avg.
7000 9200, 1400, 13600. 15800. 18000 7000 9200, 11400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)

Site @ Q3CHI3-HY Site @ Q3CHI3-HY

Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 10650.00 57.22 74.60 -16.73 40,54 3B.50 1578 3081 221 373 120 Peak 1 1165000 63.47 74.00 -10.53 46,79 38.50 1578 39.81 220 300 168 Pesk
1 11650.00 47.14 5460 -6.856 30.46 33.50 15.78 39.81 2.2 373 121 Average 2 11650.08 53.07 54.60 -8.93 36.39 38.50 15.78 39.81 221 300 108 Average
3 17475.00 56.62 68.20 -12.13 40.83 39.98 19.11 46.44 342 295 65 Peak 3 17475.08 60.83 68.20 -7.32 44.89 39.90 19.11 46.4 342 206 236 Peak

TEL : 886-3-327-0868 Page Number 1 C2-14 of 15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 49Lweh[dﬂu\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
18G 5 4 " G 5
T T S N T A N I
Avg. bl %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHD3-HY Site: B3CHD3-HY
Condition: AVG 54 3n DRHLB-E_LEDCRSALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCRSALGEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-150of 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

MIMO<AnNt. 1+2>

Cl. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 56 U-NII-3 5.725-5.85 1+2 802.11n HT20 149 5745 MCSO0 - -
Mode 57 U-NII-3 5.725-5.85 1+2 802.11n HT20 157 5785 MCSO0 - -
Mode 58 U-NII-3 5.725-5.85 1+2 802.11n HT20 165 5825 MCSO0 - -
Mode 59 U-NII-3 5.725-5.85 1+2 802.11n HT40 151 5755 MCSO0 - -
Mode 60 U-NII-3 5.725-5.85 1+2 802.11n HT40 159 5795 MCSO0 - -
Mode 61 U-NII-3 5.725-5.85 1+2 802.11ac VHT80 155 5775 MCSO0 - -
Mode 62 U-NII-3 5.725-5.85 1+2 802.11n HT20 157 5785 MCSO0 - LF
Mode 63 U-NII-3 5.725-5.85 1+2 802.11n HT20 157 5785 MCSO0 - SHF
TEL : 886-3-327-0868 Page Number : C3-10of 36

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11n HT20 149  5649.01 55.86 68.20 -12.34 \% Peak Pass - Band Edge
56

802.11n HT20 149 @ 11490.00 53.02 54.00 -0.98 \% Avg. Pass - Harmonic

802.11n HT20 157  5643.29 53.96 68.20 -14.24 \% Peak | Pass - Band Edge
57

802.11n HT20 157 @ 11570.00 53.28 54.00 -0.72 \% Avg. Pass - Harmonic

802.11n HT20 165 5926.25 54.07 68.20 -14.13 \% Peak Pass - Band Edge
58

802.11n HT20 165 | 11650.00 53.01 54.00 -0.99 \% Avg. Pass - Harmonic

802.11n HT40 151  5643.87 55.44 68.20 -12.76 \% Peak Pass - Band Edge
> 802.11n HT40 151 | 11510.00 52.82 54.00 -1.18 \% Avg. Pass - Harmonic

802.11n HT40 159 5636.86 54.45 68.20 -13.75 \% Peak Pass - Band Edge
60

802.11n HT40 159  11590.00 53.06 54.00 -0.94 \Y Avg. Pass - Harmonic

802.11ac VHT80 | 155 | 5648.83 58.21 68.20 -9.99 \% Peak Pass - Band Edge
61
802.11ac VHT80 | 155 11550.00 53.15 54.00 -0.85 \% Avg. Pass - Harmonic
62 WLAN Tx LF 157 903.97 39.54 46.00 -6.46 H Peak Pass - LF
63 WLAN Tx SHF 157 @ 38504.00 47.76 68.20 -20.44 \% Peak Pass - SHF
TEL : 886-3-327-0868 Page Number : C3-2 of 36

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PEAR BETBALTo-24] 140
1225 /‘ 12251
- 10! ]
815 W
X bl
70
00T I | 1] 1
; " 1 T S B U 1 EA(UN
L A T — v
7 o | L Lt
- I T
50 i
1.
Peak
1.
5600 5629, 5658. 5687, 5716. 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1SE6.67 5391 68.20 -14.29 3.2 .14 1121 3380 4.6 M2 @ PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.61 51.25 6B8.65 -17.48 36.37 33.40 1114 33.83 417 242 @ PEAK - .
3 5701.94 52,39 105.74 -53.35 37.39 33.71 1L.e6 33.86 4.18 242 0 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572079 57.48 112.59 -55.11 42,36 33.78 1L.83 33.87 418 242 @ PEAK 1 574500 97,26 =-=men =meeee 62.09 33.86 1l.0@ 33.88 4.19 242 B PEAK
" Level (dBuVim)
1225
10!
1
875
00
AVG_54)
7
i A
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 574500 99,45 ---men -meee- 75.28 33.88 10.99 3589 419 242 B AVERAGE
TEL : 886-3-327-0868 Page Number : C3-3 of 36

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BEEALT0-24 14
1225 ‘ 12251
/ i
10, /F 10
815
5
0. 4 ‘WM
p 7 O e T e e EAKUA
52 bt ot b atdnssad ]
5 i Mgt et
30 Y gl
35&" Lk rmm
11!
Peak
1!
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
. Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t X Read  Ant Cable Preamy hux dPos  Tos
1 SG40.61 55.86 68.20 -12.34 40.99 33.39 1114 33.83 407 M6 196 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.61 55.26 6B.65 -13.39 4@.33 33.40 11.14 33.83 4.17 206 196 PEAK -
3 5719.19 66.78 118.57 -43.87 S5L.57 33.78 1L.e4 33.87 4.18 286 196 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572122 66.14 113.58 -47.44 51.82 33.78 11.83 33.87 4.18 206 196 PEAK 1 5745.00 113,67 ===men =meems 95.50 33.88 10.99 33.89 4.19 206 19 PEAK
" Level (dBuVim)
1225
1
10
5
00
AVG_54
52
/"‘-“_,_n—"‘—'_'_ﬂm L\_\_F’—'_-h‘_’_n_
350
Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5745.00 106,52 =-==vn ==-=- 91.35 33.88 10.99 33.89 4.19 206 195 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-4 of 36

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
1 3
NIE! ]ﬁ' . i
525 T e L e —
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 11490.09 58.33 74.80 -15.67 41.61 3B.52 15.63 39.63 2.0 183 339 Peak 1 11490.00 59.87 74.80 -14.13 43.15 38.52 15.63 39.63 220 306 167 Pesk
1 1149.00 51.94 5480 -2.86 35.22 33.52 15.63 39.63 2.28 183 339 Average 2 11490.08 53.02 54.60 -0.98 36.30 38.52 15.63 30.63 .20 306 107 Average
3 17235.00 58.92 63.20 -0.28 42.79 39.97 18.97 46.14 3.3 380 66 Peak 3 17235.08 57.95 68.20 -10.24 41.83 39.97 18.97 46.14 3.3 400 176 Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-5 of 36
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Pol. Horizontal Vertical
1 49Le\relllmnmn) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
m,..n—-nr{l\-v—*-v""—'_' =T [ — JL_H» e e T it
Avg. kil %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHD3-HY Site: B3CHD3-HY
Condition: AVG 54 3n DRHLB-E_LEDCRSALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCRSALGEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-6 of 36

FAX: 886-3-327-0855



samanas.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Horizontal Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
ANE il
- 10!
815
/ bl
70
w‘j (1T | S e 4 LA EA(UN
1 i) 4
L TS it e S e L Tl
! " e . ot o]
e il
% b
350 e
350 WW
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 SELG.65 5308 68.20 -15.12 3834 33.20 1119 3381 4.6 109 279 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.88 S51.61 68.85 -17.24 36.72 33.41 1L.14 33.83 4.17 180 278 PEAK - .
3 5706.33 52.73 106.99 -54.26 37.62 33.73 1186 33.86 4.18 189 278 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 5720.07 52.48 118.95 -58.55 37.28 33.78 11.83 33.87 4.18 18@ 279 PEAK 1 5785.00 96,88 -----n -m--m- 61.68 33.98 10.93 33.91 420 188 270 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
. -
ﬂWMW,_J I
350
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 99,33 =---en -meeee 75.13 3398 10.93 3391 4.20 108 270 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-7 of 36

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

Pol. Horizontal Fundamental

1o Level (dBuvim)

- -

B?.‘MM

708 \ A BE(B)_16.24)

Lﬂ- 2 k) 4

52! i T oY

k1Y
Peak f Blank

5785 5818, 5851, 5684, 5017, 5950

Fraquency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.80 49.99 111.27 -61.26 34.76 33.98 11.12 33.95 4.16 le@ 270
5872.29 52.16 105.9 -53.86 36.83 33.9 11.18 33.96 4.15 lee 270
5924.59 52.66 68.50 -15.90 37.14 33.95 11.38 33.99 4.12 lee 270

e ra e

5044.72 53.65 68.20 -14.55 38.11 33.99 11.45 34.61 4.1l le@ 279 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-8 of 36




samanas.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Vertical Fundamental
4o Level (dBuVim) 4o L8vel (dBuVim)
140 PERR_BETBALTo-24] 140
125 | 115
- 10!
815
875
70
3 (1T | S A e 1 4 LA EA(UNI
1 ¥ 4 bk
5254w e e A JJ
52 W pm——
. Y P L T
JLWW
1.
Peak
1.
5600 5637, 5674, 51, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1 S43.9 5396 68.20 -14.4 30.11 3.3 1.5 3383 407 22 199 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.14 52.08 68.30 -16.38 37.12 33.40 11.14 33.83 4.17 212 199 PEAK - .
3 5701.20 57.67 105.54 -47.87 42.59 33.7¢ 11.86 33.86 4.18 212 199 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 572007 54.65 118.95 -56.38 39.53 33.78 11.83 33.87 4.18 212 199 PEAK 1 5785.00 113,27 =-=men =meees 95.08 33.96 10.94 3391 4.20 212 199 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
f&wm |
£l uat—
B
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5785.00 106,47 =-=mvn ==-nm- 91.28 33.96 10.94 3391 4.20 212 199 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-9 of 36

FAX: 886-3-327-0855



samanas.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Vertical Fundamental

1o Level (dBuvim)
- -
iR
708 Lw i A BE(B)_16.24)

2
5! o, b . ‘.1 utaidlng KM R T 1 ’ '3 ..4 )
k1Y

Peak f Blank
5785 5818, 5851, 5684, 5017, 5950
Fraquency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 52.46 110.89 -58.43 37.13 33.98 11.12 33.95 4.16 212 199 PEAK
5868.66 57.66 186.97 -49.31 42.39 33.98 11.17 33.96 4.16 212 199 PEAK
5924.59 52.77 68.50 -15.73 37.31 33.95 11.38 33.99 412 212 199 PEAK
5938.20 53.44 68.20 -14.76 37.96 33.96 11.48 34.60 4.12 212 199 PEAK

e ra e

TEL : 886-3-327-0868 Page Number : C3-10 of 36
FAX : 886-3-327-0855



samanas.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Horizontal Vertical
1 HLmI{d&le) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
1
o i Ay 54 . i VSR, 1.
i ; R L b R i
A () i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 10570.00 60.50 74.60 -13.43 43.87 .46 1570 3971 2.0 185 333 Peak 11057000 58,75 7480 -15.25 42,10 3846 1578 971 220 M4 366 Pesk
1 11576.00 53.15 5460 -0.85 36.50 33.46 15.70 39.71 2.28 185 338 Average 2 11570.08 53.28 54.60 -B.72 36.63 38.46 15.78 30.71 220 244 306 Average
3 17355.00 56.63 68.20 -11.57 4.61 39.98 19.84 46.29 3.37 2% 66 Peak 3 17355.08 56.17 68.20 -12.83 40.15 39.90 19.84 46.20 3.37 304 186 Peak
TEL : 886-3-327-0868 Page Number 1 C3-11 of 36

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

Pol. Horizontal Vertical
1 49Le\relllmnmn] " Level (dBuVim)
105 105
#15 115
10.6G 00 100
~18G 55 G 34 0 ANG_B4
] T S N
Avg. bl %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHD3-HY Site: B3CHD3-HY
Condition: AVG 54 3n DRHLB-E_LEDCRSALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCRSALGEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C3-12 of 36

FAX: 886-3-327-0855




samanas.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Horizontal Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
- 10!
815
\ e s
700 PEAK BE(B4) 16.24)
(1T | S e B 1 4 LA EA(UNI
52! haa PV S 5 NS S N —_—
r i iy b o4y, G ¥ 52, "y FPr NP |
" O e
JENWMMW‘“
1.
Peak
1.
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + R8I 1080. DA0kHz VBH'}EOO ooBkiiz S;IT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1585500 50.20 118.80 -60.5L 35.06 33.90 1112 33.95 4.6 109 79 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5878.75 52.62 186.39 -53.77 37.35 33.98 1L.18 33.9% 4.15 100 78 PEAK - .
3 5925.8@ 51.57 68.20 -16.63 36.11 33.95 1138 33.99 4.1 100 70 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 593775 53.81 68.20 -14.39 36.29 33.98 11.43 3480 411 100 78 PEAK 1 5825.00 100,84 -----n -=---- 84.84 33.95 1108 33.93 418 169 70 PEAK
" Level (dBuVim)
1225
10!
875
00
AVG_54)
7
T
1 TR e el
Avg. Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.80 94,83 ----en -meee- 78.83 33.95 116 33.93 4.18 108 7B AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-13 of 36

FAX: 886-3-327-0855



samanas.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Vertical Fundamental
a4 (0BuVim) 4o L8vel (dBuVim)
1225 \\ 12251
105 D
10! 'MI\ "
815
\ e s
700 PEAK BE(B4) 16.24)
! ) o o O o e I 1 1 i LM EAK{UNI)
34 [{111 2 0 1 e = e
52! fobitl TPV e
' 5 e S —— %LMW
3 v ks w
R g
5
11!
Peak
1!
5825 5850, 5875, 5900. 5925, 5050
Fraquency (MHz)
1000 200, 340, 4600, 5800, 7000
Site @ BICHZI-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACASALSEN 236712 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHII-HY
. Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBH:1030. D30kHz VBH: 3008, 800k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it X Read  Ant Cable Preamy hux dPos  Tos
1585500 5.7 118.80 -56.08 39.49 33.90 1112 33.95 4.6 208 209 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5873.75 54.76 105.55 -50.79 39.48 33.98 11.19 33.96 4.15 200 229 PEAK - .
3592333 54.59 69.40 -14.81 39.14 33.95 1137 33.99 417 200 229 PEAK MHz dBuv/m dBuv/m d8  dBuv  dB/m [i:] B i o deg
4 592625 54.67 68.20 -14.13 38.62 33.95 11.33 34.88 4.12 200 229 PEAK 1 5825.00 188,78 =-==vn ==---- 93.58 33.95 118 33.93 4.8 208 229 PEAK
" Level (dBuVim)
1225
10
5
00
AVG_54
52
/’"“‘W’MJ 7
3501 ———
Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site © B3CHZ3-HY
Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1060.000kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5825.00 103,26 =-==vn ==---- 88.86 33.94 11.82 33.94 418 200 229 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-14 of 36

FAX: 886-3-327-0855



samanas.  FCC RADIO TEST REPORT Report No. :FR441123C

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
1 1
N 1 i g
i“mwww«mwwmmmmwjﬁw" . M et syt b o ‘%’"’""'
11l i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2COSALBEN 230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 10650.09 50.23 74.80 -14.77 4255 .50 1578 3081 221 40 124 Peak 1 1165000 59.80 74.00 -14.20 43,12 3850 15.78 39.81 2.2 373 165 Pesk
1 11650.00 51.99 5480 -2.10 35.22 33.50 15.78 39.81 2.21 460 124 Average 2 11650.08 53.01 54.60 -8.99 36.33 38.50 15.78 39.81 221 373 105 Average
3 17475.00 56.79 68.20 -11.41 40.80 39.98 19.11 46.44 342 207 52 Peak 3 17475.08 56.43 68.20 -11.72 40.49 39.90 19.11 46.44 342 400 174 Peak
TEL : 886-3-327-0868 Page Number 1 C3-15 of 36

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR441123C

Pol. Horizontal Vertical
1 49Lweh[dﬂu\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
18G 5 4 " G 5
Avg. bl %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHD3-HY Site: B3CHD3-HY
Condition: AVG 54 3n DRHLB-E_LEDCRSALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCRSALGEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C3-16 of 36

FAX: 886-3-327-0855
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